AN

£ IKIHEIEIE WL

Leading in global sales

400-8876-858
www.chinajack.com

8+ You

JACK SEWING MACHINE CO.,LTD.

201756814 Edition:June, 2017

N ZNRHBRATE
HnIEaMNmHU I IZEE15S

£, i :0086-576-88177788 88177789
& B :0086-576-88177758

FRinERS : Q/TK007-2017
BRNEEY , BABITERM , LAISEHERE

JACK SEWING MACHINE CO.,LTD.

No. 15 Airport SouthRoad, Jiaojiang District, Taizhou, Zhejiang, PRC
TEL: 0086-576-88177782 88177767  E-mail: sales@chinajack.com
FAX: 0086-576-88177787 www.chinajack.com

Standard code of the products:Q/TK 007-2017
You will be notinformed if the file has been revised. Please set sample as standard.

JK-T17908B

= (4 El i

Parts book




CONTENTS

B %

1. FRAME & MISCELLANEOUS COVER COMPONENTS (1) ... ueeeeieninnnnn. 1
S - SMEERAE (1D

2. FRAME & MISCELLANEOUS COVER COMPONENTS (2).........uuuunniiiinnnnnns 3
Sk - SMEERME (2)

3. MAIN SHAFT COMPONENTS. . ...ttt e e e eiiiiiaeeeeeennn 5
Matci e

4. HOOK DRIVING SHAFT COMPONENTS. .. ... eeeeeieiiiiaeeeeeeennnes 7
G

5. PRESSER & FEED COMPONETS. . . ... ettetiiiiiie e e et e eeeeaans 9
FERA « ISR

6. NEEDLE BAR ROCKING COMPONENTS. . . ...t eeiiiiiaeeeeenns 11
EHAFRESIER A

7. NEEDLE THREAD TRIMMER COMPONENTS. .. ..ttt eeeiiiieeeeeanns 13
EBILRE M

8. BOBBIN THREAD TRIMMER COMPONENTS. . .+« e v vee e e et eeeeenns 15
DL TG

9. CLOTH CUTTING KNIFE COMPONENTS. .. ... otvueeeiiiiiaaeeeeeenns 17
DITIER

10. TABLE COMPONENTS. . . . ..ttt e ettt et e et e e e ee e 19
B ERAE

11. CONTROL BOX COMPONENTS. . ....evuieeeeiiiiiiieeeeeiiennnnnnn. 21
AR

12. OPERATION BOX COMPONENTS. . ... veeeetiiiiieeeeeeeinnnnnnns 23
BRI

13. ACCESSORIE PART COMPONENTS. .. .. .ueetiiiiiniieeeieinnnnnnn. 25

P

14. THREAD STAND COMPONENTS. .. ....ouuunneeiiiiineeeeiiinnnnnnn. 27
LRAREEMM

15. SPECTAL SPECIFICATIONS COMPONENTS. ...........uuuueeeiinnnnnnn... 28

KRR B



1. FRAME & MISCELLANEOUS COVER COMPONENTS (1)

k- Ah R E A (1)




5 b3 5 4 T Ha
NO Note Part NO. A Description 0t
1 41301010 R UPPER COVER 1
2 413511002 e SCREW 7
3 41301002 e B LEFT COVER 1
4 413511002 IBET SCREW 2
5 41312001 e HARB LEFT COVER B 1
6 413511002 ZET SCREW 4
7 41312002 PRERATF LRI R THREAD TAKE UP LEVER COVER 1
8 413811002 WRET SCREW 1
9 41301003 AT AR FRONT COVER 1
10 413511002 IBET SCREW 3
11 41301004 FELAL 5 AR MOTOR COVER 1
12 413511003 H2ETM5 X 16 SCREW M5 1=16 4
13 41312003 I [ 42 LUBRICATING OIL WICK STOPPER 1
14 413513003 WZETMA X 6 SCREW M4 L=6 3
15 41312004 J& R REAR COVER 1
16 413511002 WZET SCREW 4
17 4130100500 By AR 2ELA HOOK OIL SHIELD COVER COMPL 1
18 413513001 BZETM5 X 6 HEXAGON SOCKET HEAD SCREW M5 X 6 2
19 413530007 SEAMEET STUD 4
20 413513008 WRET 2R A SCREW 4
21 41330001 FHL R AR INT PCB ASS’Y 1
22 41330002 FEL AR XL HEAD FAN MOTOR A ASS’ Y 1
23 413813025 WRET 28 A SCREW 2
24 41312007 A [ 7 AR FAN FITTING PLATE 1
25 413513003 I2ETMA X 6 SCREW M4 L=6 2
26 * 41337001 YRR SAFETY LABEL 1
27 41330042 FE AL SWITCH BUTTON 1
28 41322008 MR 22 RUBBER PLUG 1
29 41322009 T 5E PLUG D=7.5 1=3.5 2
30 413513003 I2ETMA X 6 SCREW M=4 L=6 6
31 41322010 e RUBBER PLUG 1
32 41322012 MR 22 RUBBER PLUG 2
33 41322013 MR 22 RUBBER PLUG 1
34 41322014 [EdinE RUBBER PLUG D=12.5 L=4 3
35 41322015 I %E PLUG 2
36 01 413513005 B2ETME X 10 SCREW M=6 L=10 4
37 413513006 BZARM6 X 70 HEXAGON BOLT 4
38 413514001 H2ETM6 X 6 SCREW M=6 L=6 2
39 41330041 b SWITCH 1
40 413513008 I2ETMA X 8 SCREW 2
41 4131301400 gk g daE i 4L PRE-TENSTON CONTROLLER ASM 1
42 01 41313013 ok 2 % THREAD GUIDE BAR 1
43 41301006 s BED BASE 1
44 41312010 o JAE 5 AR BED REAR COVER 1
45 41311001 2 CABLE CLAMP 1
46 41330004 ] HEAD FAN MOTOR B ASS’ Y 1
47 41311002 uR/;:E FILTER 1
48 41312011 U PR FINGER GUARD 2
49 01 41303001 B HINGE BUSH 1
50 41326002 B HINGE PIN 2
51 01 41312012 BREAR HINGE PLATE, A 1
52 01 41312013 BUHER HINGE PLATE, B 1
53 413516005 12 EM6 NUT M=6 8
54 413516010 PR3 X 0. 5 NUT M3X0.5 1
55 41328001 E/ WASHER 6. 1X18.5X2 4
56 01 41311003 BRES OIL SHIELD 1
57 41322001 ek RUBBER C 3
58 41322002 AR RUBBER D 1
59 413514012 IBET SCREW 1
60 41322017 3N 7 STOPPER RUBBER 1
61 41322003 TRIRE R RUBBER CUSHION (B) 4
62 01 41322004 MM s RUBBER HINGE 1
63 01 413513008 I2ETMA X 10 SCREW 1
64 413513009 IBATM4 X 30 SCREW M4 X 0.7 L=30 2
65 41328002 HE CLOTH PLATE WASHER 2
66 413530025 I 24T VCS STUD A 1
67 41322011 W ge RUBBER PLUG 1
68 41322018 W % RUBBER PLUG 1
69 41313001 jugs 4] NEEDLE BAR THREAD GUIDE 1
70 41313002 ko %) TAKE-UP THREAD GUIDE B 1
71 413513010 125TM5 X 8 SCREW M5 0.8 L=8 2
72 41313003 PEg- 2] TAKE-UP THREAD GUIDE A 1
73 413513003 B24TMA ¥ 6 SCREW M=4 L=6 1
74 4133000400 GATF IR SAFETY SWITCH ASS’ Y 1
75 41312084 GAFF R SAFETY SW BASE 1
76 41330021 (23 SAFETY SWITCH CORD ASS’Y 1
77 41312085 eSS SAFETY SWITCH COVER 1
78 40312132 BRI RE SAFETY SWITCH ARM 1
79 413520011 Az ARAT SAFETY SWITCH ARM SHAFT 1
80 40327024 AT R SAFETY SWITCH SPRING 1
81 40312133 AT R IER] SAFETY SWITCH NUT !
82 403511050 24T " MO = 2

SCREW M=2 L=12
83 413515004 E%!ET SCREW 9/6/1*/10 1=4.5 2
84 40111005 [i] 7 7 CABLE BAND 1
85 41312009 RS PROTECTIVE FRAME 1
86 41330027 AN GUIDE THE SLIDER 1
87 41330029 LED] 22354 LED FITTING PLATE 1
88 41330033 LEDHE B AT LED 1
89 41312008 & 48 THE FIXED FRAME 1
90 505063 WRET SCREW M4 X 25 2
91 41330086 LG FAN MOTOR 1
92 41311019 2 CABLE CLAMP 1

NOTE (A&

01.. .ACCESSORIE PART

-2-

FE



2.FRAME & MISCELLANEOUS COVER COMPONENTS (2)
Sk - SR E A (2)

I
I
l
|

o o
W N

(=]
()]

?“?W%W
_____g__J

T
(o2}
2]

|
|
|
I
L



5 EfR 5 . . M
O Noto Dot NO Z TR Description .
1 41330005 e 2 v i ASSY AT SOLENOID 1
2 41312014 hiFF AT SHAFT 1
3 41312015 T FF [ e 22 AT SHAFT HOLDER 1
4 40329004 S RETAINING RING 1
5 40312123 Wk EFh R DISK STOPPER 1
6 40303024 Je 2 4 i DISK STOPPER HOLDER CAP 1
7 41330022 P 2% EARTH CABLE ASM 1
8 413516001 BERE NUT 2
9 403511048 H2ET SCREW 3
10 413S30006 PEETMA X 8 SCREW M=4 L=8 1
11 413513010 BEETM5 X 8 SCREW M5X0.8 L=8 3
12 413514004 e EZY SCREW 2
13 403514015 BRET SCREW M3 L=4 1
14 413514001 BEETME X 6 SCREW M6 L=6 1
15 413511023 BRET SCREW 1
16 02002 R SPRING WASHER 1
7 0
18 40327019 A 5 TAKE-UP SPRING 1
19 40303025 Je 4 2% i THREAD TENSION POST BASE 1
20 41329002 + THREAD TENSION SHAFT COLLAR 2
21 41303002 ENLER THRUST COLLAR 1
22 413530009 SRR E AL IRET UTT SUSPENSION SCREW 9 1
23 4131300400 LR AR ASSY THREAD TENSION POST 1
24 41311004 Y GUIDE PLATE 1
25 41328005 Je e BUSHING 1
26 41312018 Befi THREAD BREAK DETECTOR A 1
27 4131300600 Saekas ASSY BTW 1
28 40301026 R BTW BASE 1
29 40312125 Exille BTW CAM PLATE 1
30 40302014 s A A BTW BASE SHAFT 1
31 40304013 Leek i o)) AW BTW SHAFT BASE 1
32 40310008 Rk BTW CAM LEVER 1
33 40303026 LRl R BTW WHEEL 1
34 40327023 Gl BTW TORSION SPRING 1
35 40308012 4 BTW BEARING SPACER 1
36 41302012 Sarkasih BTW SHAFT 1
37 41302013 FR Lo s T2 BTW LEVER SHAFT 1
38 41312087 RO JEFT BTW LEVER 1
39 41328021 MRDET BTW SPACER 1
40 40324015 ik BTW BEARING 2
41 40322030 A BTW WHEEL RUBBER 1
42 40327021 FR B i BOBBIN SPRING 1
43 40327022 L BTW SPRING 1
44 40329005 g RETAINING RING 1
45 40329006 5 E-RING 4 1
46 40328038 Y5 WASHER 4.5X10X0. 8 1
47 403511052 BRET SCREW 1
48 403514022 BRET SCREW M5 L=5 1
49 403514023 BerR MR AT SCREW M4 X8 2
50 0
5. 0
52 11419001 VIEPN] THREAD CUTTER 1
53 413511027 B T IRET A COMBINATION SCREW M3 X5 2
54 41313007 S5 THREAD GUIDE 1
55 413511008 i £ B AT SCREW 11/64-40 L=7.8 1
56 40111005 [ 58 CABLE BAND 10
57 40311023 [ 52 5 CABLE BAND 2
58 41312003 TEI R 8 B LUBRICATING OIL WICK STOPPER 3
59 413513003 W2ETM4 X 6 SCREW M4 L=6 3
60 413511004 B25TM4 X 10 SCREW M4 L=10 3
61 4131300700 LERR Oy LR PR A BOBBIN THREAD TENSION ASM 1
62 413516013 YRR E AL THREAD TESION NUT 1
63 41327017 i THREAD TESION SPRING 1
64 41313015 SUES 70 BOBBIN WINDER TENSION DISC 2
65 4131301800 PUR SR ARk G BOBBIN THREAD TENSION ROD ASM 1
66 413516012 BZRESM11/64 “ X 40 NUT 11/64-40 1
67 41312021 S THREAD GUIDE 1
68 41312089 e CLAMP 1
69 413513010 B2ETM5 X 8 SCREW M5 L=8 1
70 4131301900 Je 2k 28 1 THREAD TENSION ASM 1
71 403511013 BRET SCREW 1



3.MAIN SHAFT COMPONENTS
Mt

23




Frs TEMR 5 A Description -
NO Note Part NO. Qty
1 4133800100 BRERAF2H - THREAD _TAKE UP_ASM 1
2 41324001 ek b A il A BEARING 1
3 41324002 PRLRE Tl 7K BEARING 1
4 41338001 HREREAT THREAD TAKE UP CRANNK 1
5 0
e — 0
7 41313009 ke THREAD PASS BUSH 1
8 4133800200 PRECAT A A LINK TAKE UP 1
9 41338003 Rk i NEEDLE_BAR_CRANK 1
10 4130500100 BT AF AT A NEEDLE_BAR_CRANK ROD 1
11 403530011 BEET LEFT SCREW 1
12 413514006 BEETMA X 4 SET SCREW M4 1.=4 1
13 41324004 i T BEARING 1
14 41324005 by B BEARING 1
15 41324006 TRl K BEARING 2
16 40322025 ESRLE A BEARING SUPPORT 2
17 41303005 S e B BEARING HOLDER 1
18 40335002 Lokt BOBBIN WINDER DRIVING WHEEL 1
19 403513007 EWBET COUNTER_WEIGHT SCREW 1
20 41304001 EFFF B AR COUNTER_WEIGHT 1
21 4030102200 TR B a1 COUPLING 1
22 = Bl A R AL AC SERVO MOTOR 1
23 41302001 A MATN_SHAFT 1
24 41326003 T By NEEDLE CRANK SHAFT 1
25 413530012 BEETM8 X 16 SCREW M8 L=16 1
26 413513011 TEETMA X 12 SCREW M4X0.7 L=12 2
27 413513012 BEETMB X 20 SCREW M5 L=20 4
28 413513013 BEATM6 X 25 SCREW M6 L=25 3
29 0
30 114514001 LB R AT SCREW 2
31 40308006 EE 2] THRUST COLLAR 1
32 403514005 HEBURAET SCREW M6 L=8 6
33 4133500100 LR AR A SPROCKET A 1
34 41309001 EAEN R SQUARE_BLOCK 1
35 41309002 EAEN R SQUARE_BLOCK 1
36 41309003 5 AR SQUARE BLOCK GUIDE 1
37 41309004 £ FF 5 HARB SQUARE_BLOCK_GUIDE B 1
38 41326004 HRER ATl THREAD TAKE UP CRANNK SHAFT 1
39 403514008 IR INBET SCREW M5 L=8 2
40 41335002 Ebi TIMING BELT 1
41 4133500300 J ik SR A A IDLER ASM 1
42 41329003 & RETAINING RING 2
43 413512001 BRAT HINGE_SCREW 1
44 41312140 IREFC B IDLER FIXED PLATE 1
45 41303008 g IDLER PULLEY 1
e — 0
47 422516501 2 REM8 NUT M8 1
8 e 0
49 41305009 K A AT IDLER FIXED ROD 1
50 41324007 K BALL BEARING 2
51 41328008 W WASHER 1
52 413512002 IZATM6 X 14 SCREW M6 L=14 1
53— 0
5 e 0
55 41323001 VT E NEEDLE BAR CRANK FELT 1
56 41328022 YR WASHER 1
57 413514001 BEETM6 X 6 SCREW M6 L=6 6
58 40311302 ety FAN 1
59 413513016 W24T SCREW 3
60 40228011 W WASHER 1
61 413513010 IEETME X 8 SCREW M5 L=8 1
62 40301023 A E COUPLING 1 1
63 40322028 TR DAMPING RUBBER 1
64 40301024 T3t COUPLING2 1



4.HOOK DRIVING SHAFT COMPONENTS
TR




A2 EfR H5 By i Description
NO Note Part NO. Qty
1 11424001 Tl K BEARING 2
2 41324009 Tl 7 BALL BEARING 2
3 41324010 & BEARING 1
4 41324011 Tl 7K BEARING 1
5 41303010 HAKE B BEARING SUPPORT 1
6 41303011 HKE B BUSH 2
7 41329004 i RETAINING RING 2
8 41302002 T #l HOOK_DRIVING SHAFT 1
9 41303012 B TE RS HOOK DRIVING SHAFT METAL 1
10 4130301300 AR BB A HOOK SLEEVE ASM 1
11 41335003 HH [R] 2D i G T INTERMEDIATE SPROCKET SHAFT 1
12 41303009 48] INTERMEDIATE SPROCKET WASHER 1
13 01 41318001 WEAZ (790) HOOK COMPL 1
14 4131101100 FiedH M CROWN KNOB 1
15 413514001 Y2ETM6 X 6 SCREW M6 L=6 10
16 02 41318002 e (791K) HOOK COMPL (K) 1
17 41303014 B ES BEARING SUPPORT 1
18 41335004 HREE AT SPROCKET B 1
19 4133500600 T EE AR A SPROCKET C 1
20 41303015 g INTERMEDTATE SPROCKET RING 1
21 41328009 e WASHER 1
2 0
23— 0
24 0
25 41323002 T FELT 1
26 40321001 T TUBE 1
27 12923021 T OTL WICK 1
28 4021800200 B BOBBIN 1
29 41318003 ®E BOBBIN CASE ASM 1
30 41303016 Vi o 22 PIPE 1
31 41323003 T OIL FILTER 2
32 207514006 BRET SCREW M5 L=5 2
33 41328035 oo OIL CONTROL SPRING 1
34 41326039 PR EEAT ADJUSTING SHAFT 1
35 413515002 THEAR JH B TR T BRET ADJUSTING OIL OF HOOK 1

NOTE (VEfR)

01.. .FOR 1790S
02.. .FOR 1790K

1790SH
1790KH






Fs bas 3 5 LA Description o
NO Note Part NO. Qty
1 41330052 EA S CR %) FEED MOTOR ASS’ Y (DAHAO) 1
2 AL RS KB FEED SENSOR ASS’ Y 1
3 40322025 EapiERY o BEARING SUPPORT 2
4 41312023 [i] 5 42 THROAT PLATE BASE COVER 2
5 41312024 KR i AL E B MOTOR BRACKET 1
6 4133500700 ER e 5 R LT PULLEY B 1
7 4133500900 JERLRG [ D RS LA PULLEY C 1
8 41326008 TR [R5 e SUPPORT SHAFT 1
9 41312025 [E 58 AR TIMING BELT HOLDER 1
10 41302003 S FEED SHAFT 1
11 41302004 A T FEED GUIDE SHAFT 1
12 4130400100 AT IR FEED BASE ASM 1
13 41304002 B4 FEED BASE 1
14 41324014 AR SLIDE BEARING 3
5 = 4 281 THRUST COLLAR ASM 1
16 40308006 T THRUST COLLAR 1
17 114514001 WRET SCREW 2
18 41312026 iR WORK CLAMP CARRIER 1
19 413513026 R LA SCREW M3 X 10 1
20 413513016 BZATMA X 6 SCREW M4 L=6 4
21 413513016 TRET M4 X 8 SCREW M4 X 0.7 L=8 2
22 413513017 B2ETM4 X 10 SCREW M4 L=10 6
23 413513005 SZETME X 10 SCREW M6 L=10 3
24 413513018 B2ETM6 X 18 SCREW M6 L=18 1
25 207514006 $25T SCREW M5 L=5 3
26 413514001 TZETNG X 6 SCREW M6 L=6 2
27 41335007 A [F TIMING BELT 1
28 413511009 IZ4TMA X 5 SCREW M4 L=5 4
29 4133001200 ¥4 5 AL ASSY PBL GEAR MODULE 1
30 41330053 0 D 3k H L (R 5E) CLAMP MOTOR ASS’ Y (DAHAO) 1
31 11312028 T TS [ T2 T PBL FRONT LINK 1
32 41325001 FE BT 1A 5B PBL GEAR S 1
33 41326009 Hike i PBL GEAR SHAFT 1
34 41312029 JE T AR B AR PBL L LINK 1
35 41305002 JEMITH R AT PBL LONG ROD 1
% 0
K A 0
38 413513017 IZ5TMA X 10 SCREW M4 L=10 4
39 413514003 BZETM6 X 5 SCREW M6 L=5 5
40 413520001 JEMITH SR SRR ET SHUOULDER SCREW D8 H3. 2 4
11 1132500200 TR TR T e Ui FEATLTT ASSY PBL GEAR L T
42 4131203500 A AL 2 AR 2 ASSY PBL MOTOR BASE 1
43 41326010 B S 2 [ s PIN, SHORT 1
4 0
45 41309005 b SLIDE ROLLER 1
46 41303018 WE COLLAR 1
47 41327004 BV 5 5 PBL COLL SPRING 1
48 41327005 47 % PBL FINGER GUARD 1
49 41312032 R BT PBL GUIDE 1
50 41312033 FE BT S 3k S 1A PBL LIFTING PLATE 1
51 41303019 RS PBL METAL 1
52 41304003 B T+ S 2 PBL POSITION BRACKET 1
53 41302005 JE il PBLPRESSER BASE 1
54 41304004 TEE R PBL ROLLER BASE 1
55 41326011 bEEl PBL ROLLER SHAFT 1
56— 0
57 413330003 R IR PBL SPRING REGULATOR 1
58 41316001 i PBL WORK CLAMP ARM 1
59 41326012 il A7 il PBL WORK CLAMP ARM SHAFT 1
60— 0
61 413513016 TZETNA X8 SCREW M4 X 0.7 L=8 1
62 413513020 IZ5TMA X 16 SCREW M4X0.7 L=16 1
63 0
64 413511019 IZ4TM5 X 10 SCREW M5X0.8 L=10 4
65 413513019 BZATM5 X 12 SCREW M5X%0.8 L=12 4
66 413514013 T2ETNG X 6 SCREW M5 L=6 2
67 41312035 BT UTT CLOSE CAM B 1
68 413520001 FE BT $E AR T SHUOULDER SCREW D8 H3. 2 1
69 413514003 B2ETM6 X 5 SCREW M5 L=6 1
70 4131602000 JE M 1 WORK CLAMP CHECK HOLDER 1
71 41316018 T VR 22 WORK CLAMP CHECK HOLDER 1
72 41312109 JE e S AR WORK CLAMP CHECK SPRING 2
73 41326035 JE AV 55 2 i 4 WORK CLAMP CHECK SPRING SET PI 2
74 41327020 AR R 3 WORK CLAMP CHECK HOLDER SPRING 1
75 413511029 BRET SCREW 3/32-56 L=1.9 2
76 4131602200 TEZEIT WORK CLAMP CHECK HOLDER ASM 1
77 41316023 B PRESSER FOOT 1
78 41312109 JE e S A WORK CLAMP CHECK SPRING 2
79 41326035 JE A5 2 5 4 WORK CLAMP CHECK SPRING SET PI 2
80 41327020 JE AR R WORK CLAMP CHECK HOLDER SPRING 1
81 413511029 (73] SCREW 3/32-56 L=1.9 2
82 41316024 FE AR PRESSER 1
83 402520002 AT HINGE SCREW D=7.94 H=2 1
84 41316019 B WORK CLAMP CHECK (2K) 1
85 207514006 WRET SCREW M5 L=5 1
36 41312027 Rk € B AR SENSOR PLATE 1
87 41324006 ARV BEARING 2
88 41324013 ik BEARING 1
89 41328026 Bl WASHER 2
90 4131602100 FE 2R WORK CLAMP CHECK HOLDER ASM 1
91 4131602600 B WORK CLAMP CHECK HOLDER ASM 1

-10-



36
37

6.NEEDLE BAR ROCKING COMPONENTS
GRiE: x5S

38

3

—-11 -



J¥ VEfE 5 AR Description Aot
NO Note Part NO. Qty
1 4133001500 RS 2 1 ZIGZAG DRIVE FULL ASSY 1
2 4130500300 PRI AT 2 A ZIGZAG ROD ASM 1
3 41305003 BEHEFRT 7Z1GZAG ROD 1
4 41303020 & SHAFT HOLDER LINK BUSH 2
5 01 41326013 B HA JUNCTION SHAFT A 2
6 01 41326014 HEREHIB JUNCTION SHAFT B 2
7 01 41326015 EBHIC JUNCTION SHAFT C 2
8 01 41326016 EBEHID JUNCTION SHAFT D 2
9 e 0
o 0
11 413511003 IEETME X 16 SCREW M5 L=16 1
12 413513018 BEATM6 X 18 SCREW M6 L=18 1
13 207514006 BRET SCREW M5 L=5 4
M 0
5 0
16 41304005 EHFF 230 A ZIGZAG LEVER REAR 1
17 41301007 R 2225 4R MOTOR_BASE 1
18 41304006 AL 22 A MOTOR LEVER 1
19 41330054 EHED AL (KB NEEDLE SWING MOTOR (DAHAO) 1
20 413513023 BEETME X 12 SCREW M6 L=12 3
21 4130200600 ECL IR A 7Z1GZAG LEVER SHAFT ASM 1
22 413516004 128 M5 NUT M5 1
23 41302006 e Z1GZAG LEVER SHAFT 1
24 41326017 FR X B0l ZIGZAG_STUD 1
25 41304007 E A AT NEEDLE BAR CONNECTION 1
26 413511010 IR IEBRIRAT SCREW M4 L=7 1
27 41305004 EFFFERT NEEDLE BAR ROD 1
28 41309006 [IRaRE N EE SQUARE BLOCK 1
29 4130100900 EFFERA NEEDLE BAR FRAME ASSY 1
30 41301008 et NEEDLE BAR FRAME 1
31 41303021 AR AES NEEDLE BAR METAL 2
32 41326018 E AT AR TR A SUPPORT_SHAFT 1
33 41312042 EFFF SR AR FRAME SUPPORT PLATE ASM 1
34 41303022 EES IS BUSHING 1
35 41303023 B RS BUSHING REAR 1
36 41302007 EFFF NEEDLE BAR 1
37 40217002 HLEF NEEDLE DPX5 #12 1
38 41313010 M4k T2 4% NEEDLE BAR BOBBIN THREAD GUIDE 1
39 413511011 BEETM3 X 5 SCREW M3 L=5 1
40 41308003 PRI P THRUST COLLAR D=15 W=11 1
41 207514006 BRET SCREW M5 L=5 2
42 413514003 BEETM6 X 5 SCREW M6 L=5 4

NOTE (VEfED 01.. .SELECTIVE PARTS i E 4

-12-



—_—_— - — — — — — — — —

7.NEEDLE THREAD TRIMMER COMPONENTS
LBy A

- 13-



FE Vi H5 SR Description =
NO Note Part NO. Qty
1 4131900100 oY T2k 21 ASSY_UTT MODULE B 1
2 H05002 B E-RING 3 1
3 40111005 [i5] 5 7 CABLE BAND 1
4 413516002 BERE M4 NUT M4 2
5 413516004 W2 EE M5 NUT M5 4
6 41328010 s WASHER 4.3X9X0.8 1
7 413513026 BZETM3 X 10 SCREW M3X 10 1
8 413520003 [i] 7 B G T SHUOULDER SCREW D6 H2.6 1
9 413511017 B25TM4 X 6 SCREW M4 L=6 2
10 413513003 BEATMA X 6 SCREW M4 L=6 2
11 413530006 IEATMA X 8 SCREW M4 L=8 1
12 413513016 BEATMA X 8 SCREW M4X0.7 L=8 4
13 413512003 IBETMA X 12 SCREW M4 L=12 2
14 413513001 BEATM5 X 6 HEXAGON SOCKET HEAD SCREW M5 X6 2
15 413511018 B2ETM5 X 8 SCREW M5 L=8 2
16 413513010 BEETM5 X 8 SCREW M5X0.8 L=8 2
17 4131204400 FF Y IEAT A ASSY UTT RELEASE ARM B 1
18 413513003 TEATMA X 6 SCREW M4 L=6 2
19 207514006 B2ETM5 X 4 SCREW M5 L=4 2
20 207514006 WRET SCREW M5 L=5 4
21 413530014 BYZE S (RO T RAT SHOULDER SCREW D6 H3.2 4
22 413520004 BY LR B IR AT SHOULDER SCREW D8 H4 1
23 413520005 BYZE I ARIRET SHOULDER SCREW D8 15 3
24 41327006 5 [y b e SPRING 1
25 41308004 BY 2R S AR TS P THRUST COLLAR D=8 W=9 1
26 41312039 53 UTT ARM A 1
27 41312040 AR UTT_ARM B 1
28 41312041 BYZE L AR UTT BASE PLATE 1
29 41303024 A UTT CAM ROLLER 2
30 413530015 WP ERIBE] UTT CAM ROLLER SHAFT 2
31 41312091 B JJHHE S A UTT RATCH PLATE B 1
32 41312043 BYLZRERER UTT RELEASE ARM A 1
33 41304008 T 0 SRR 2 5 )i UTT RELEASE LEVER BASE 1
34 41303025 BT UTT RELEASE LEVER SHAFT 1
35 41312044 1 IR IR UTT SENSOR BASE 1
36 41327007 13 UTT_SUPPORT ARM SPRING 1
37 41326021 BY 28 S AR UTTSUPPORT SHAFT 1
38 413530016 WRET UTT SUSPENSION SCREW 4 2
39 413530009 CRLR e T IBET UTT SUSPENSION SCREW 9 1
40 413530018 CRLR TR UTT SUSPENSION SHOULDER SCREW 1
41 41312045 SRR TR UTT THREAD PULLING LINK A 1
42 41312046 R LR RN AR UTT THREAD PULLING LINK B 1
43 41312047 BY 73338 3] 58 AR UTT X-CAM 1
44 41303026 B UTT Y-DRIVE ROLLER 1
45 41326032 VRl UTT Y-DRIVE SHAFT 1
46 41330055 By 2853k AL CR50) UT TRIM MOTOR ASS’ Y (DAHAO) 1
47— B2 AL IR CK%) UT TRIM SENSOR ASS’ Y 1
48 4131205500 T 55 SRR LA ASSY UTT RELEASE LEVER B 1
49 4131205700 BYE M ES AT ASSY UTT CAM 1
50 4130401100 CRLR N E R AR LA ASSY UTT THREAD PULLING ARM 1
51 4130401200 SR L) ] A LA ASSY UTT CAM ARM 2
52 4130401300 BY 2R & B A 4L ASSY UTT SUPPORT ARM 1
53 41328012 ] PLAIN WASHER 4.3X12X1 2
54 41312088 FRAZAR UTT RATCH STOPPER 1
55 413513003 B2ETM4 X 6 SCREW M4 L=6 2
56 H05002 B % E-RING 3 1
57 413516004 BZREMS NUT M5 1
58 413513003 BEETMA X 6 SCREW M4 L=6 1
59 413513003 B2ETM4 X 6 SCREW M4 L=6 1
60 413513010 BEATME X 8 SCREW M5X0.8 L=8 1
61 41326034 s JE 5 ) el UTT GUIDE SHAFT B 1
62 41312053 ERR UTT SUSPENSION PLATE 1
63 41313011 ELR A UTT THREAD PULLING LEVER 1
64 41302008 SELR UTT THREAD PULLING SHAFT 1
65 41327009 BY 2R UTT TRIMMER CLOSE SPRING 1
66 41303026 W UTT Y-DRIVE ROLLER 1
67 41326032 BY 4 UTT Y-DRIVE SHAFT 1
68 413513019 BEATME X 12 SCREW M5X0.8 L=12 3
69 41327008 R R BUTTON SUPPORT LEVER SPRING 1
70 4131900200 By TR A ASSY UTT TRIMMER 1

-14-



8.BOBBIN THREAD TRIMMER COMPONENTS

TEYLE

- 15—



F5 VEfR 5 A4 FR Description Bkt
NO Note Part NO. Qty
1 4133002000 YRR BTT DRIVE UNIT 1
2 4131206300 B LR ™ R A ASSY BTT DRIVE CAM 1
3 4130500600 BYRREAT AL ASSY BTT DRIVE LEVER 1
4 41312056 B ZRIEFT BTT DRIVE LINK 1
5 41312057 JERAR FML 22 3R BTT DRIVE UNIT BASE 1
6 4130401400 BYRZR S ) A AL ASSY BTT RELEASE LEVER 1
7 41312059 ipabiRiyi BTT RELEASE LINK F 1
8 41312060 BY LR 5 1 AR A BTT RELEASE LINK R 1
9 41326023 i LINK ROD 1
10 413516003 WEREMA NUT M4 1
11 413516004 WZREM5 NUT M5 2
12 41330056 BY L5 ik L LT TRIM MOTOR ASS’Y 1
13 413513026 BZETM3 X 10 SCREW M3X 10 1
14 413513003 I24TM4 X 6 SCREW M4 L=6 2
15 413513016 I24TM4 X 8 SCREW M4 X 0.7 L=8 4
16 207514006 IZETM5 X 4 SCREW M5 L=4 2
17 413512004 WRETMAX T HEXAGONAL BOLT 1
18 41312061 RIS 22 BT SENSOR FITTING PLATE BT 1
19 —— fEIR A% LT TRIM SENSOR ASS’ Y 1
20 413520006 I AT SHOULDER SCREW D8 H10 2
21 413530019 1-Zh4 STOPPER PIN 1
22 41303024 R UTT CAM ROLLER 2
23 413530015 TR ER UTT CAM ROLLER SHAFT 2
24 413520013 I AT SHOULDER SCREW D8 H2. 9 4
25 413511017 WZETMA X 6 SCREW M4 L=6 2
26 41328010 ] WASHER 4. 3X9X0. 8 2
27 4131500100 E B THROAT PLATE BASE UNIT 1
28 41312062 B 2R 3% FR A BT CLAMP B 1
29 41312063 [ 5 AR BT CLAMP LEVER 1
30 41312064 IR T LA BT PULLER B 1
31 4131207500 T4 AR A A ASSY BT RELEASE ARM 1
32 41312066 eI BT TRIMER LINK 1
33 41327010 S CLAMP SPRING 1
34 41328011 g WASHER 1
35 41308005 g WASHER 1
36 4131900300 BN BT TRIMER 1
37 41328013 g PLAIN WASHER 4.3X12X1 3
38 41328014 g WASHER 4.5X20X 1 1
39 41312070 B R 2 AL BN BTT LEVER 1
40 413511013 WRET SCREW M4 L=4 3
41 413511013 IZETMA X 4 SCREW M4 L=4 5
42 413511014 BET HINGE SCREW 1
43 413520008 AT IRET SHOULDER SCREW D5 H1. 6 1
44 413520009 ShAzIRAT SHOULDER SCREW D5 H1. 6 1
45 413530020 FEIRAT SUSPENSTON SCREW 2
46 4131206800 BYLR L {22 3R ASSY THROAT PLATE BASE 1
47 41312067 B7 IR OIL SHIELD 1
48 413517002 B2ETM3 X 4 SCREW M3 L=4 2
49 01 41315007 B THROAT PLATE (1790S5) 1
50 02 41315002 BB THROAT PLATE (1790K5) 1
51 41328023 e WASHER M4 2
52 41304009 EREEE00 PICKER BASE 1
53 41312072 AL A ERAR PICKER BASE FITTING PLATE 1
54 41312073 TEAR 52 STOPPER A 1
55 41304010 TE N EE AR BOBBIN CASE POSITIONING PLATE 1
56 413511022 I2ETM3 X 4 SCREW M3 L=4 1
57 413513003 B2ETMA X 6 SCREW M4 L=6 1
58 413511024 IBATMA X 10 SCREW M4 L=10 2
59 413511017 B25TMA ¥ 6 SCREW M4 L=6 1
60 413512003 IBATMA X 12 SCREW M4 L=12 1
61 413513010 IZ4TM5 X 8 SCREW M5 X 0. 8 L=8 3
62 413520013 Bhhz 24T SHOULDER SCREW D8 H2. 9 1
63 41327011 P PICKER SPRING 1
64 41330017 GATFF R SAFETY SWITCH PRESSING PLATE 1
65 413511015 IBET SCREW 1
66 413516003 2 REMA4 NUT M4 1
67 413520006 AT IRET SHOULDER SCREW D8 H10 1
68 413530020 FETARAT SUSPENSION SCREW 2
69 413530019 1-5h 4 STOPPER PIN 1
70 —_ 0
71 41312074 LR OIL TANK PLATE 1
72 413513008 HREETMA X 8 SECREW 2
73 41312075 1EBhHR PICKER BASE STOPPER 1
74 413530021 WRET SCREW 1
75 413530007 WRET SCREW 1
76 413511013 WEETMA X 4 SCREW M4 L=4 4
77 41313012 EXEE T PICKER 1
78 41312076 R4 L AL ZAT PICKER ACTUATING LEVER 1
79 413513003 B24TMA ¥ 6 SCREW M4 L=4 3
80 41312003 T#%if%ﬁgg R PICKER ACTUATING L LINK 1
81 413520016 AL SHOULDER SCREW D8 H2. 9 1
82 4131101500 MiFrickas OIL TANK ASM 1
83 41311001 B3 CABLE CLAMP 1

NOTE (yEf#) 01.. .FOR 1790S 1790SH
02.. .FOR 1790K 1790KFH

-16-



9. CLOTH CUTTING KNIFE COMPONENTS
DI

s I



Frs T (=2 AR Description -
NO Note Part NO. Qty
— CIDALEEN TRERGS KNIFE MOTOR ASSY 1
2 41330059 DALY KNIFE MOTOR 1
3 417530302 BEETMA X 12 SCREW M4 =12 4
4 41301040 DAL NS W KNIFE MOTOR HIGHER BASE 1
5 41301041 ) ) B WL % 2 e KNIFE MOTOR BASE 1
6 421513029 PZETM6 X 12 SCREW M6 L=12 2
7 41324016 A (62012) BEARING 1
8 41303045 WK IERE KNIFE DRIVING BLOCK 1
9 413514013 B2ETM5 X 6 SCREW M5 L=6 3
10 413513019 BEETM5 X 12 SCREW M5 L=12 4
11 41728004 o WASHER 6X 16X 1.5 2
12 4130501000 Y) JI AT A KNIFE DRIVING LINK ASSY 1
13 413514013 B2ETM5 X 6 SCREW M5 L=6 1
14 41326013 EBEHIA JUNCTION SHAFT A 2
15 413514001 B2ETM6 X 6 SCREW M6 L=6 1
16 207514006 W2ET SCREW 2
17 41304019 VIPIRCAE KNIFE GUIDE 1
18 413513023 BEETM6 X 12 SCREW M6 L=12 1
19 41304022 VI T S 28 KNIFE BAR BRACKET 1
20 41303039 PIJINF L4 & KNIFE BAR BUSHING 1
21 41303040 PIJIAF R+t E KNTFE BAR LOWER BUSHING 1
22 40219009 JIF1/2 KNTFE 1/2 1
23 41328010 HpE WASHER 4.5X9X0. 8 1
24 413512004 HEETMA X 6 SCREW M4 L=6 1
25 41302009 DAL KNTFE BAR 1
26 41304011 UIDAESEES KNIFE BAR BASE 1
27 413513023 BEETM6 X 12 SCREW M6 L=12 1
28 41304014 ) J] 2 3 KNIFE FITTING BASE 1
29 413513019 PEETM5 X 12 SCREW M5 L=12 1
30 41312080 SCHEF AR SUPPORT GUIDE 1
31 41328012 Y5 WASHER 4.5X12X 1 2
32 413513016 P2ETM4 X 8 SCREW M4 L=8 2

-18-



10. TABLE COMPONENTS

AR MM

-19 —



FE R 4% ipti o
NO Note Part NO. ok Deseription av
1 702054 N TABLE 1
2 I BURET TAPPING SCREW M5X 35 4
P it DRAWER 1
. ly it = DRAWER SUPPORT 2
5 ARIRET W0OD SCREW D=3.1 L=16 6
6 il e XA DRAWER STOPPER 1
7 702052 S T-STAND COMPL !
s — S T-STAND ASM. 1
9 A7 S |- 4 UPPER STAND ASM., RIGHT 1
0 JE S S e UPPER STAND ASM., LEFT 1
T — A SR S LOWER LEG, RIGHT 1
I Je SR 2 LOWER LEG, LEFT 1
3 P STAND SIDE SUPPORT 1
“ o P STAND SIDE SUPPORT 1
5 A RUBBER CAP 4
6 26 NUT 2
I - WASHER M12 4
8 0 FRSEA SPRING WASHER 12.5X21.5X3 4
9 AR AT ADJUSTING SCREW ASM. WITH CAP 4
20 e PEEEM12 NUT M12 1
S — e TR AR UPPER STAND PLATE 2
R — WEET WASHER HEXAGONAL BOLT 12
D U — PR AL Z-STAND PEDAL ASM 1
o4 PR AL Z-STAND PEDAL ASM 1
%5 PR S PEDAL SHAFT BRACKET 2
e PR PEDAL CONNECTING ROD 1
o7 A et PEDAL BUSHING 2
% BT PEDAL ASM. 1
209 SR A PEDAL ADJUSTING PLATE 1
20 i i} NUT M8 2
T —— URETM6 X 12 SCREW M6 L=12 2
2 HRETM8 X 20 SCREW M8 L=20 2
U o WASHER 6.7X 13X 1 2
s o WASHER 8. 7X 18X 1.6 4
% FEERT SPRING WASHER 6.2X 11.4X1.2 2
e FRER )T SPRING WASHER 8.6X 15X 1.4 2

-20-



11. CONTROL BOX COMPONENTS
EHIEXR

@—43

44—8



e
teim

Fs VEfR = 2 Description
NO Note Part NO. Qty
1 41330132 FEAR BASE PLATE 1
2 41330121 A SHORT COLUMNS 5
3 41330122 AR FRONT PLATE 1
4 41330123 FHFH RESTISTANCE 1
5 41330124 KAE LONG COLUMNS 7
6 41330125 L i L PCB 1 1
7 41330126 HUHER COOLING PLATE 1
8 41330127 JEOHE THROUGH-HOLE COLUMN 4
9 41330128 B COVER 1
10 41330129 BRET SCREW 12
11 41330130 JE R BACK PLATE 1
12 41330131 HL B AR 2 PCB 2 1
13 4133005700 CERGY RN S CONTROL BOX ASSY 1
14 41330133 FECALL N B FF 5 ANALOG FOOT SWITCH 1
5 0
I 0
17— 0
8 ———— 0
9 0
20 e 0
A 0
2 0
23 0
24 0
25 e 0
T 0
. A 0
28 0000 e 0
29 0 e 0
30 000000 e 0
31 0
32 0
33 0
34 0
3B 0
I — 0
37 e 0
38— 0
39 0
0 e 0
41— 0
492 0
43 40311016 %k CABLE CLAMP 3
44 S05035 AMEET WOOD SCREW 5
45 41330134 MBI S SWITCH 1

-22-



12. OPERATION BOX COMPONENTS
BRIFEREM

e o
o

[

-23 -




i
tein

505035

PR A e PRI K30
B TR [ 52 B (K 50)
ARERET

OPERATION BOX FIXED PLATE ASMawn
OPERATION BOX FIXED BASE (DAHAO)
WOOD SCREW

FIXED PLATE (DAHAO)
SCREW

75 VEf# = AR Description
NO Note Part Qty
1 FRTE LT CR3E) OPERATTON PANEL ASS Y (DAHAO) 1
2 AR HEL B AR (KZ6) PANEL PCB ASS’ Y (DAHAO) 1
3 W (K50) LCD (DAHAO) 1
4 45t CR58) TOUCH SCREEN PANEL (DAHAO) 1
5 YA SPONGE 1
6 N AN D) OPERATION PANEL T (DANAO) I
7 BRET SCREW 4
8 AR TR 5 25 +USBHRE 1 (K 38) OPERATION PANEL R AND USB (DAHAO) 1
9 BRET SCREW 3
10 Wi CR52) MAGNETIC RUBBER (DAHAO) 1
1 I
12 1
13 4
14 1
15 4

[ e AR (R 50)
HRET

-24-



13. ACCESSORIE PART COMPONENTS
B

39

=

'22 33

18 - 21

D)) @
<
&M@

- 25—



Fe VEfR 5 2 F5 Description -
NO Note Part NO. Qty
1 40131017 ML= ACCESSORIE BAG 1
2 10131004 —ZWELT] (/™) SCREW DRIVER, SMALL 1
3 10131003 — iR J] () SCREW DRIVER, MIDDLE 1
4 4021800200 B BOBBIN 1
5 40217002 HlE#12 NEEDLE DPX5 #12 J-2 1
6 20131056 WS IR T HEXAGONAL WRENCH KEY 1
7 01 41312097 SE N4 HOOK TIMING GAUGE, K 1
8 0
9 0
o 0
11 41322003 ) RUBBER CUSHION (B) 4
12 4133100600 TR A CONNECTING ROD COMPL. 1
13 4130101200 A Bh SEAR 2HAS AUXILIARY TABLE ASM. 1
14 41301012 B SR AUXILIARY TABLE 1
15 41312090 o INSTALLING PLATE 2
16 413511025 2T SCREW 11/64-40 1=4.8 4
17 413513005 BEETM6 X 10 SCREW M6 L=10 2
18 40219012 )1 KNIFE 1 1
19 20131038 A i OILER 1
20 20131037 i A 2H DEFRIX OIL NO.1 1
21 40219010 11715/8” KNTFE 5/8 1
22 40219009 Y1JI1/2” KNTFE 1/2 1
23 0
24 4133100700 P HR b 281 ASSY SAFETY PLATE B 1
25 41312099 3R BT 22 SAFETY PLATE BESE 1
26 40911006 AR SAFETY PLATE 1
27 413511028 W2ET 2 SCREW M4 L=8 2
28 413513003 Y2ETMA X 6 SCREW M4 L=6 1
29 41328001 B WASHER 6. 1X18.5X2 4
30 413516005 12 FIM6 NUT M6 4
31— 0
32 02 41312100 SE N4 TIMING GAUGE, DMESTIC USE. 1
33 40219011 11713/8” KNTFE 3/8 1
34 413513008 WRET 2 BOLT 1
3% 0
36 11411029 MENES GREASE A TUBE 1
3T 0
38 30131012 Ay kSR HEXAGONAL SPANNER 1
39 10131002 W22 7] (K) SCREW DRIVER, LARGE 1
40 41331030 T 5 EC PRODUCTION DECLARATION 1
41 40311002 WLk 73 HEAD SUPPORT BAR 1
42 413513006 PEFEME X 70 HEXAGON BOLT 4

NOTE C(VEfR)

01.. .FOR 1790S
02.. .FOR 1790K

-26-

1790SH
1790KH



14. THREAD STAND COMPONENTS
LRIAE

1 1013100700 NS THREAD STAND ASM. 1
2 2 memmracns KRG R SPOOL RETAINER (2)
3 eeeeeeee Sl SPOOL PIN (2)
4 mmeeeee- KA KB SPOOL REST CUSHION (2)
5 0 mmemee-e- Rt SPOOL REST (2)
6 - YEAT SCREW M6 L=16 (2)
A o 2 ] 2 THREAD GUIDE ARM JOINT (2)
8  eeeaa-- UL S E o= SPOOL REST ROD RUBBER CAP (1)
9 eeeiaaa-- g SPOOL REST ARM (2)
10 e RREIHEL SPOOL REST ROD, UPPER (1)
1 <--------: TR SPOOL REST ROD JOINT (D
12 eemeeeea- 4T SCREW M5 L=14 (2)
13 eemeeeea- s NUT M5 (2)
14 ememeaea- AP 2 SPOOL REST ROD, LOWER (1
15  eemeeaaa- BUR THREAD GUIDE (2)
16 < ------- P SPRING WASHER (2)
17 eeemema-- WE R NUT M5 (2)
18 e 2 NUT M16X1.5 (1
19  eeeeee-- o WASHER 17X30X2.6 (2)

-97 -



15. SPECIAL SPECIFICATIONS COMPONENTS
FEBR R B IR

LARGE SIZE TYPE(FOR 70MM,120MM)

KRFEE(TOMM, 120MMA)

_28_



Fs VEfR #H5 L HE
NO Note Part NO. Sl Description Qty
T 0
2 0
3 T 0
4 e 0
5 41312103 s JEIAR JRE WORK CLAMP HOLDER SPACE 1
6 413511013 WRET SCREW M4 L=4 3
7 41312104 BYZEAR UTT_CLOSE_CAM_120B 1
8 41312105 R ISR 5 b LIFTING PLATE 120 1
9 413511018 HEATMB X 8 SCREW M5 L=8 2
10 41316007 57 48 WORK CLAMP ARM 120 1
11 41312106 AR WORK_CLAMP_CARRIER 120 1
12 4131600200 JE B2 A4 (70) PRESSER FOOT 70 ASM. 1
13 40212018 s HEI S A PRESSER FITTING PLATE SPING 2
14 40227003 s HEIRR 8 5 PRESSER FOOT HOLDER SPRING 1
15 41316003 J1 AR K (70) PRESSER FOOT 70 1
16 40226008 s L 358 A A BRESSER FOOT PIN B 2
17 41316004 e IR URETHANE PRESSER 70 1
18 41316005 JE R PRESSER 70 (FLAT) 1
19 41316006 He AR PRESSER70 1
20 413511029 WEET SCREW 3/32-56 L=1.9 6
21 402520002 Fi IRAT HINGE SCREW D=7.94 H=2 3
2 0
23 0
24 0
25 4131600900 JEBIZH A (120) ASSY WORK CLAMP CHECH HOLDER T 1
26 41327018 s HE A8 B S5 WORK_CLAMP_CHECK_HOLDER_SPRING 1
27 41326035 I 3 5 A A WORK_CLAMP _CHECK SPRING SET PI 2
28 41312109 s HE S A WORK CLAMP CHECK SPRING 2
29 41316010 JR AR 4 (120) WORK_CLAMP_CHECK HOLDER 120 1
30 41316011 JEJIER (120) WORK CLAMP 120 1
31— ‘ 0
3 0
33 0
Y S — 0
A —— - ) 0
R —— 0
¥ 0
38 0
39 0 0
0 00 0
N E— 0
2 0 0
43 4131601000 S 2 A WORK CLAMP CHECK HOLDER ASM
44 4131602800 JE JHIZH A WORK CLAMP CHECK HOLDER ASM





